Ref, Part, Part No.

16 GREASE NIPPLE 141002

17 M10 X 30 BOLT 140350

18 M10 FLAT WASHER 140388

19 AXLE OUTER SEAL 45X60X8 141384

20 AXLE OUTER BEARING 140573

21 CIRCLIP OUTER BEARING 141021

22 SPROCKET SIMPLE 112203

23 M10 X 15 GRUB SCREW 140385

27 SPACER 10MM 141396

28 CIRCLIP AXLE 1 1/2” 141006

29 AXLE INNER BEARING BME30 140571

30 M10 X 25 BOLT 140539

31 M10 X 35 BOLT 140351

32 AXLE WASHER 120061

33 COVER AXLE INNER BEARING 112201

34 AXLE CHAIN PITCH 140578

35 JOINING LINK 1” PITCH B.S. 141355

38 SILICON SEALANT 141017

39 SHORT SPLINE AXLE 112197